Parts list GAMAX AX 600

Created by QUADPROFI.CZ



EO1

CYLINDER HEAD COVER& SIDE COVER

14

12

11

REF. NO. PART NO DESCRIPTION QYT
EO01-1 12301-REA-000 CYLINDER HEAD COVER 1
E01-2 1230A-REA-000 CYLINDER HEAD COVER ASSY 1
E01-3 1231A-REA-000 CYLINDER HEAD SIDE COVER ASSY 1
E01-4 12391-REA-000 HEAD COVER PACKING 1
E01-5 14105-REA-000 CAM SPROCKET WASHER 1
E01-6 14108-REA-000 CENTRIFUGAL DISK 1
E01-7 14321-REA-000 TR 1
E01-8 14401-REA-000 CAM CHAIN 116L 1
E01-9 18610-REA-000 REED VALVE COMP 1
E01-10 18611-REA-000 REED VALVE COVER COMP 1
E01-11 90002-HMA-000 CYLINKER HEAD COVER BOLT 4
E01-12 90083-X01-000 LOCK BOLT 6MM 2
E01-13 96001-06016-00 FLANGE BOLT SH 6X16 3
E01-14 96001-06018-00 FLANGE BOLT SH 6X18 3
E01-15 18653-AX400-000 TUBE STOPPER




EO2

29

CYLINDER HEAD ASSY

29

28

i

] 26
5 27
a 17
15
. 13
- 23 _ 14 34
3 a
: 2 & s %
2627 32
7 9 A a0
15 s
17 13
14 19
2 716 18
12 3l
a8
33
6
21 :
29 s \
o 29
REF. NO. PART NO DESCRIPTION QYT
EO2-1 12200-REA-000 CYLINDER HEAD COMP 1
EO02-2 12209-H6B-900 VALVE STEM SEAL 4
EO02-3 50130-X04-000 CLIP 2X7 1
EO02-4 14100-REA-000 CAM SHAFT COMP 1
EO02-5 14431-REA-000 IN.VALVE ROCKER ARM 1
EO02-6 1443A-REA-000 IN.VALVE ROCKER ARM ASSY 1
EO02-7 14441-REA-000 EX.VALVE ROCKER ARM 1
EO02-8 1444A-REA-000 EX.VALVE ROCKER ARM ASSY 1
EO02-9 14451-REA-000 ROCKER ARM SHAFT 2
E02-10 14457-REA-000 CAM SHAFT SETTING PLATE 1
EO2-11 14711-REA-000 IN.VAIVE 2
EO02-12 14721-REA-000 EX.VALVE 2
E02-13 14751-REA-000 VALVE OUTER SPG. 4
EO02-14 14761-REA-000 VALVE INNER SPG. 4
EO02-15 14771-M8Q-000 SETA INNER VALVE SPRING 4
EO02-16 14777-REA-000 VALVE SPRING SEAT 4
EO02-17 14781-M9Q-000 VALVE COTTER 8
E02-18 17110-REA-000 INLET PIPE COMP 1
EO02-19 1711A-REA-000 INLET PIPE ASSY 1
EO02-21 18647-REA-000 AIR PIPE COMP 1
E02-22 18654-REA-000 AIR PIPE GASKET 2
E02-23 1930A-REA-000 THERMOSTAT ASSY 1
E02-24 19315-REA-000 THERMOSTAT COVER 1
E02-25 37750-PC1-004 THERMO UNIT ASSY 1
E02-26 90012-HLK-000 TAPPET ADJUSTING SCREW 4
E02-27 90206-HLK-000 TAPPET ADJUSTING NUT 4
E02-28 90442-REA-000 SEALING WASHER 11MM 4




EO2

CYLINDER HEAD ASSY

29

5 27
9 17
p 15
. 24 . .
23 14 34
g ¥
1<:ul1 : ”
i 2592.' 49 i
a0
17
19
18
31
T 38
34 %
a6
1
28
22
20
REF. NO. PART NO DESCRIPTION QYT
E02-29 90443-REA-000 FLANGE NUT 11MM 4
E02-30 90652-REA-000 A/C CONNECTING TUBE BAND 62 1
E02-31 91304-REA-000 INLET PIPE O-RING 1
E02-32 96001-06016-00 FLANGE BOLT SH 6X16 1
E02-33 96001-06018-00 FLANGE BOLT SH 6X18 4
E02-34 96001-06025-00 FLANGE BOLT SH 6X25 2
E02-35 96001-06025-07 FLANGE BOLT SH 6X25 2
E02-36 96001-06035-00 FLANGE SH BOLT 6X35 1
E02-37 96001-06105-00 FLANGE BOLT SH 6X105 2
E02-38 98059-58817-00 SPARK PLUG (CR8E) 1




EO3

CYLINDER ASSY.

163§ 15
g ¥
10 18
4 ? 6
2
17 17
4_ [
T G
18 1 : b
14

REF. NO. PART NO DESCRIPTION QYT
EO03-1 12100-REA-000 CYLINDER COMP 1
EO03-2 1210A-REA-000 CYLINDER ASSY 1
EO03-3 12191-REA-000 CYLINDER GASKET 1
E03-4 12251-REA-000 CYLINDER HEAD GASKET 1
EO03-5 13010-REA-000 PISTON RING SET 1
E03-6 13101-REA-000 PISTON 1
EO03-7 14510-REA-000 CAM CHAIN TENSIONER 1
EO03-8 14520-H6T-000 TENSIONER LIFTER 1
E03-9 14522-H6T-000 TENSIONER ADJUSTER BOLT 1
E03-10 14523-M9Q-000 TENSIONER LIFTER GASKET 1
EO03-11 14524-H6T-000 OIL-RING 1
E03-12 14525-H6T-000 ADJUSTER SPRING 1
E03-13 14531-REA-000 CAM CHAIN TENSIONERPIVOT 1
EO03-14 14610-REA-000 CAM CHAIN GUIDE 1
E03-15 90001-M9Q-000 FLANGE SHF BOLT 6X22 2
E03-16 91311-REA-000 CYLINDER O-RING 1
E03-17 94301-14200 DOWEL PIN 14X20 4
E03-18 96001-06035-00 FLANGE SH BOLT 6X35 1




EO4

CRANK SHAFT ASSY.

11

REF. NO. PART NO DESCRIPTION QYT
E04-1 13000-REA-000 CRANK SHAFT COMP 1
E04-2 13111-REA-000 PISTON PIN 1
E04-3 13201-REA-000 CONNECTING ROD 1
E04-4 1320A-REA-000 CONNECTING ROD ASSY 1
E04-5 13311-REA-300 R CRANK SHAFT COMP 1
E04-6 13321-REA-300 L CRANK SHAFT COMP 1
E04-7 13331-REA-300 DRIVE GEAR 44T 1
E04-8 13380-REA-300 CRANK PIN COMP 1
E04-9 90601-REA-000 PISTON PIN CLIP 22MM 2
E04-10 90701-HB6-010 WOODRUFF KEY 25X14X4 1
E04-11 91003-REA-000 CON-ROD BRG.(37*44*20) 2




EO05

A.C.G. FLYWHEEL ASSY

I e
" T A,{,f L 4
’ 10 W5 i
e 2 ! =¥
F ny ; A;_F_:.,f::;':- i

REF. NO. PART NO DESCRIPTION QYT
E05-1 11394-REA-000 R COVER GASKET 1
E05-2 28110-REA-000 STARTING CLUTCH GEAR COMP 1
E05-3 2812A-REA-000 ONE WAY CLUTCH ASSY 1
E05-4 3110A-REA-000 AC GEN FLYWHEEL SET 1
E05-5 31110-REA-000 FLYWHEEL COMP 1
E05-6 31120-REA-000 STATOR COMP 1
EO05-7 92101-05012-0H HEX BOLT 6*16 2
E05-8 94301-08140 DOWEL PIN 8X14 2
E05-9 96001-06040-00 FLANGE BOLT 6X40 3
E05-10 90157-F3G-000 SOCKET BOLT 8X20 3




EQ7

BALANCE SHAFT

REF. NO. PART NO DESCRIPTION QYT
EO07-1 13300-REA-000 BALANCE SHAFT COMP 1
EQ7-2 13334-REA-000 BALANCE SHAFT DRIVEN GEAR SPRING 1
EQ7-3 13302-REA-000 OIL PUMP DRIVE GEAR 21T 1
EOQ7-4 90416-REA-000 OIL PUMP SHAFT WASHER 1
EQ7-5 94510-10000 CIR CLIP 10MM 1
EQ7-6 96100-63040-00 RADIAL BALL BRG.6304 2




EO8

DRIVEN PULLEY ASSY

W 8 A
G f"': ] g
- ahy i
/g.‘-‘.‘f:;_..\l |
¢ Lsl)
— T
a & 12
o
10
REF. NO. PART NO DESCRIPTION QYT
E08-1 23010-REA-000 DRIVEN PULLEY ASSY. 1
E08-2 23100-REA-000 DRIVE BELT 1
E08-3 23210-REA-000 DRIVEN FACE COMP 1
E08-4 23220-REA-000 MOVABLE DRIVEN FACE COMP 1
E08-5 23225-HMA-000 ROLLER GUIDE PIN 4
E08-6 23226-HMA-000 GUIDE ROLLER 4
E08-7 23233-REA-000 DRIVEN FACE SPRING 1
E08-8 23237-REA-000 SEAL COLLAR 1
E08-9 23238-REA-000 SPRING CAP 1
E08-10 90202-REA-000 LOCK NUT 20MM 1
E08-11 91203-REA-000 OIL SEAL TC 35*55*8 1
E08-12 91211-HMA-000 OIL SEAL 2
E08-13 91305-HMA-000 O-RING 47*2.0 2
EO08-14 94514-38000 CIRCLIP EX.38 1




E09

CLUTCH ASSY

REF. NO. PART NO DESCRIPTION QYT
E09-1 11342-REA-000 CVT COOLING FAN PLATE 1
EQ09-2 11400-REA-000 CLUTCH COVER ASSY 1
E09-3 22000-REA-000 MOVABLE DRIVE FACE ASSY 1
E09-4 22100-REA-000 CENTRIFUGAL CLUTCH OUTER COMP 1
E09-5 22102-REA-000 DRIVE FACE 1
E09-6 22105-REA-000 DRIVE FACE BOSS 1
EQ09-7 22110-REA-000 MOVABLE DRIVE FACE COMP 1
E09-8 22121-REA-000-A WEIGHT ROLLER COMP(1SET=8PCS) 1
E09-9 22126-REA-000 MOVABLE FACE SEAL 1
E09-10 22131-REA-000 RAMP PLATE 1
E09-11 22132-REA-000-A SLIDE PIECE 1
E09-12 22300-REA-000 DRIVE PLATE ASSY 1
E09-13 22350-REA-000 DRIVE PLATE COMP 1
E09-14 22401-REA-000-A CLUTCH SPRING 1
E09-15 22530-REA-000-A CLUTCH WEIGHT 1
E09-16 22630-REA-000 ENGINE BRAKE ONEWAY CLUTCH 1
E09-17 22642-REA-000 CENTRIFUGAL CLUTCH PLATE A 1
E09-18 22644-REA-000 CENTRIFUGAL CLUTCH PLATE B 1
E09-19 23117-REA-000 SPRING PLATE 1
E09-20 90202-REA-000 LOCK NUT 20MM 1
E09-21 90418-REA-000 WASHER 44.45*60.5*0.5 1
E09-22 91203-REA-000 OIL SEAL TC 35*55*8 1
E09-23 91204-REA-000 OIL SEAL 36*48*4 1
E09-24 91308-REA-000 O-RING 165*2 1
E09-25 93891-05012-08 WASHER SCREW 5X12 4
E09-26 94540-07010 E-RING 7MM 5
EQ09-27 96001-06012-00 FLANGE BOLT SH 6X12 5




[E09-28

[96001-06040-00

| FLANGE BOLT 6X40

E09

CLUTCH ASSY

REF. NO. PART NO DESCRIPTION QYT
E09-29 96100-62073-00 RADIAL BALL BRG.6207 1
E09-30 90210-REA-000 LOCK NUT 16MM 1




E10 R CASE ASSY
1T 44 - T
19
35 fa??
41 5 47
21 30 39
23 42 27 y : 26 20
” 2 46 43 :
i 22
'ﬂ]ﬁ[
10
1
30
28
- 36 18 45 2 11
%
L 15
16
34
% 3
4
REF. NO. PART NO DESCRIPTION QYT
E10-1 11100-REA-000 R CRANK CASE COMP 1
E10-2 11336-REA-000 OIL FILTER SCREW 1
E10-3 12361-B04-000 OIL FILTER SCREEN COVER 1
E10-4 1236A-B04-000 TAPPET ADJ. HOLE CAP ASSY 1
E10-5 14151-HMA-000 CAM CHAIN SET PLATE 1
E10-6 15100-REA-000 OIL PUMP ASSY 1
E10-10 15133-REA-000 OIL PUMP DRIVEN GEAR 24T 1
E10-11 15230-REA-000 OIL RELIEF ASSY 1
E10-14 15400-REA-000 OIL FILTER UNIT 1
E10-15 15421-REA-000 OIL FILTER SCREEN 1
E10-16 15426-REA-000 OIL FILTER SCREW SPRING 1
E10-17 1565A-REA-000 OIL LEVEL GAUGE ASSY 1
E10-18 21200-REA-000 MISSION COVER ASSY 1
E10-19 21395-REA-000 MISSION COVER GASKET 1
E10-20 24610-REA-000 GEAR SHIFT SPINDLE COMP 1
E10-21 28100-REA-000 START REDUCTION GEAR COMP 1
E10-22 28101-REA-300 START REDUCTION GEAR A 1
E10-23 28102-REA-000 START REDUCTION GEAR SHAFT 1
E10-24 28105-REA-300 START REDUCTION GEAR B 1
E10-25 31200-REA-000 START MOTOR ASSY 1
E10-26 37240-REA-000 OIL PRESSURE SWITCH 1
E10-27 44840-REA-000 SPEED SENSOR ASSY 1
E10-28 90002-H94-000 DRAIN PLUG BOLT 1
E10-29 90031-REA-000 CYLINDER STUD BOLT A M11*240 4
E10-30 90101-REA-000 SPECIAL BOLT PT1/4 3
E10-33 91205-REA-000 OIL SEAL TC 12*22*7 1
E10-34 91303-B08-000 O-RING 35X3 1
E10-35 91307-VA2-000 O-RING 18*3 1




E10 R CASE ASSY
T 4 _ 18
| e 19
s NS4
41 2 A7 2 B
@ o 2421 99 e
A e 23 48 17 30 28 '
I “‘ & 14 I : 20
= e . 2 4B 43
40, _© " . 58 25
a1 = i
& i 6 s 1
) E 30
o & oy
2 36 33 45 e { \ 11
Y 15§ Ty
167 %
3T
2 N 3
4
REF. NO. PART NO DESCRIPTION QYT
E10-36 93500-03008-1A PAN SCREW 3X8 1
E10-37 93500-06025-0H PAN SCREW 6X25 3
E10-38 94109-12000 DRAIN PLUG WASHER 12MM 1
E10-39 94301-08140 DOWEL PIN 8X14 2
E10-40 94510-10000 CIR CLIP 10MM 1
E10-41 96001-06010-08 FLANGE BOLT SH 6X10 1
E10-42 96001-06016-00 FLANGE BOLT SH 6X16 1
E10-43 96001-06022-00 FLANGE BOLT SH 6X22 2
E10-44 96001-06030-00 FLANGE BOLT SH 6X30 4
E10-45 96001-06065-00 FLANGE BOLT SH 6X65 17
E10-46 96001-06080-00 FLANGE BOLT SH 6X80 1
E10-47 96100-62013-00 RAD.BRG. BALL 6201T/C3 1




Ell R CASE COVER ASSY

12

13 2 31
-]
21 28
15 16 22
14 17 29 26 ;
20 23
11 3
32 24
:.:.?3 .

REF. NO. PART NO DESCRIPTION QYT
E11-1 11330-REA-000 R CASE COVER COMP 1
E11-2 50130-X04-000 CLIP 2X7 1
E11-3 13323-REA-000 STARTER DRIVEN PULLEY 1
E11-4 19215-REA-000 WATER PUMP IMPELLER 1
E11-5 19217-H9A-300 MECHANICAL SEAL 1
E11-6 1922A-REA-000 WATER PUMP COVER ASSY 1
E11-7 19231-REA-000 WATER PUMP SHAFT 1
E11-8 17410-AX400-000 WATER HOSE 1
E11-9 19505-REA-000 HOSE CLAMP 2
E11-10 28401-REA-000 RECOIL COVER 1
E11-11 28409-REA-000 RECOIL COVER GASKET 1
E11-12 28420-RFA-000 STARTER DRIVEN PULLEY 1
E11-13 28421-RFA-000 STARTER ROPE 1
E11-14 28422-RFA-000 STARTER RATCHET 2
E11-15 28423-REA-000 RATCHET SPRING 2
E11-16 28424-RFA-000 FRICTION SPRING 1
E11-17 28425-RFA-000 RATCHET COVER 1
E11-18 28426-RFA-000 STARTER GRIP 1
E11-19 28427-RFA-000 VOLUTE SPRING 1
E11-20 90003-REA-000 CONNECTOR BOLT 10X25 1
El11-21 90084-H9A-000 A.C.GEN. CAP 14MM 1
E11-22 9008A-H9A-000 A.C.G. CAP ASSY 14MM 1
E11-23 90417-REA-000 WASHER 11*30*3 1
El11-24 91202-REA-000 OIL SEAL SC 12*28*7 1
E11-25 91302-RFA-000 O-RING 14*2.5 1
E11-26 91303-M2Q-000 O-RING 1
El11-27 91303-REA-000 WATER PUMP COVER O-RING 1
E11-28 94301-08140 DOWEL PIN 8X14 2




Ell R CASE COVER ASSY

o, = 8
a0
10 . 5 ‘;:"
«,?F? ] 31 'ﬂ.c"’“_:r.
21
22
26
.. & S
20 g ¢
11 3 &
32 ‘h 24
Cont
e oyt
REF. NO. PART NO DESCRIPTION QYT
E11-29 90004-REA-000 SH. FLANGE BOLT 6*14 1
E11-30 96001-06025-00 FLANGE BOLT SH 6X25 5
E11-31 96001-06030-00 FLANGE BOLT SH 6X30 5
E11-32 96001-06040-00 FLANGE BOLT 6X40 12
E11-33 96100-60013-00 BALL RAD.BRG.6001T/C3




E12

MISSION GEAR SYSTEM

REF. NO. PART NO DESCRIPTION QYT
E12-1 23411-REA-000 DRIVE SHAFT 1
E12-2 23420-REA-000 COUNTER SHAFT ASSY 1
E12-3 23421-REA-000 COUNTER SHAFT 1
E12-4 23422-REA-000 COUNTER GEAR A 2
E12-5 23423-REA-000 COUNTER GEAR B 1
E12-6 23426-REA-000 BUSH 28*34*11 3
E12-7 23428-REA-000 PARK GEAR 1
E12-8 23429-REA-000 PARK GEAR SPRING 1
E12-9 23431-REA-000 FINAL SHAFT 1
E12-10 23434-REA-000 FINAL SHAFT SHIM 4
E12-11 23435-REA-000 DRIVE BEVEL GEAR SHIM 4
E12-12 23437-REA-000 BEVEL GAER HOUSHING 1
E12-13 23441-REA-000 DRIVE BEVEL GEAR 17T 1
E12-14 23475-REA-000 D&H SLIDING CLAW 1
E12-15 23476-REA-000 P&P SLIDING CLAW 1
E12-16 23510-REA-000 REVERSE SHAFT ASSY 1
E12-17 24240-REA-000 SHIFT FORK SHAFT ASSY 1
E12-18 24300-REA-000 SHIFT DRUM COMP 1
E12-19 24301-REA-300 SHIFT DRUM 1
E12-20 24302-REA-000 DRUM SECTOR GEAR 1
E12-21 24303-REA-300 COLLAR 22*13*13 1
E12-22 24319-R02-000 GEAR INDICATION DRILL SPG 1
E12-23 24323-R02-000 GEAR INDICATION DRILL 1
E12-24 24651-REA-000 SHIFT RETURN SPRING 1
E12-25 90002-REA-000 FLANGE BOLT 8*40 4
E12-26 90201-REA-000 FLANGE NUT 14MM 1
E12-27 90401-KJ9-000 THRUST WASHER 14X28X2 1
E12-28 90401-RFA-000 THRUST WASHER 20*28.8*1 1




E12 MISSION GEAR SYSTEM

REF. NO. PART NO DESCRIPTION QYT
E12-29 90409-REA-000 WASHER 28*40*1 4
E12-30 90410-REA-000 WASHER 22.1*33*1 1
E12-31 90602-REA-000 PARK GEAR CIRCLIP 40 1
E12-32 91001-M36-000 RADIAL BALL BRG.TMB-304JR 1
E12-33 91004-REA-000 NEEDLE BRG.HK2220C 2
E12-34 91005-REA-000 RADIAL BALL BRG.6228 1
E12-35 91210-REA-000 OIL SEAL TC 20*40*5 1
E12-36 94510-28000 EX. CIR CLIP 1
E12-37 96100-63063-00 RADIAL BALL BRG.6306 1
E12-38 96100-63073-00 RADIAL BALL BRG.6307 1




E13

10

L CRANK CASE ASSY

18

14

S ]

17

il ae—a
3 s 4 5 7
17 4

REF. NO. PART NO DESCRIPTION QYT
E13-1 11200-REA-000 L CRANK CASE COMP 1
E13-2 11205-RB1-000 SETTING PLATE 2
E13-3 11230-RA1-000 DRAIN TUBE 1
E13-4 11495-REA-000 CLUTCH COVER GASKET 1
E13-5 13322-REA-000 L.CRANK SHAFT COLLAR 1
E13-6 15772-500-013 BREATHER TUBE CLIP 1
E13-9 3575A-REA-000 CHANGE SW. SET 1
E13-10 90031-REA-000 CYLINDER STUD BOLT A M11*240 2
E13-11 90051-RB1-000 SPRING FIXED CATCH 1
E13-12 90052-RB1-000 SCREW FIXING 1
E13-13 90101-REA-000 SPECIAL BOLT PT1/4 2
E13-14 91310-REA-000 L.CASE OIL HOLE O-RING 1
E13-15 94101-06800 PLAIN WASHER 6MM 2
E13-16 94109-14000 DRAIN PLUG WASHER 14MM 1
E13-17 94301-08140 DOWEL PIN 8X14 2
E13-18 94301-12200 DOWEL PIN 12*20 1
E13-19 96001-06012-00 FLANGE BOLT SH 6X12 2
E13-20 96001-06016-00 FLANGE BOLT SH 6X16 2
E13-21 96211-12000 STEEL BALL 12MM 1




El4 L CASE COVER ASSY
a 13
T
2 2
14
9 5 18 P
15 ~ B P \ !
e 19 i o : ol
,:/ & 2 ; / , jf
4 N AR 4
YA '
@
1 A &
Y N - &
12
1 .
B
REF. NO. PART NO DESCRIPTION QYT
E14-1 1134A-REA-000 L.CASE COVER 1
E14-2 11371-HMA-000 BERING STAY COLLAR 1
E14-3 1137A-HMA-000 BERING STAY COLLAR ASSY 1
E14-4 11395-REA-000 L.COVER GASKET 1
E14-5 12361-B04-000 OIL FILTER SCREEN COVER 1
E14-6 1236A-B04-000 TAPPET ADJ. HOLE CAP ASSY 1
E14-7 90201-KR8-7510-M1 FLANGE NUT 14MM 1
E14-8 90401-KJ9-000 THRUST WASHER 14X28X2 1
E14-9 91303-B08-000 O-RING 35X3 1
E14-10 91303-HMA-000 O-RING 26.5X2.0 2
E14-11 94050-10080 FLANGE NUT 10MM 1
E14-12 94101-10800 PLAIN WASHER 10MM 1
E14-13 94301-08140 DOWEL PIN 8X14 2
E14-14 94520-55000 CIRCLIP IN 55 1
E14-15 94524-42000 CIR CLIP IN42 1
E14-16 95701-08085-00 FLANGE BOLT 8*85 2
E14-17 96001-06055-00 BOLT FLANGE SH 6X55 19
E14-18 96150-60063-10 RADIAL BALL BEARING 6006UU 1
E14-19 96150-63023-10 BALL BEARING 6302 1




E15

FR OUTPUT SHAFT ASSY

REF. NO. PART NO DESCRIPTION QYT
E15-1 23451-REA-000 OUTPUT SHAFT 1
E15-2 23452-REA-000 DRIVE BEVEL GEAR 19T 1
E15-3 23457-REA-000 OUTPUT SHAFT FR COVER

E15-4 23462-REA-000 OUTPUT FRONT CONNECTOR

E15-5 90003-REA-000 CONNECTOR BOLT 10X25 1
E15-6 90417-REA-000 WASHER 11*30*3 1
E15-7 91006-REA-000 RADIAL BALL BRG.6328 1
E15-8 91208-REA-000 OIL SEAL TC 38*52*7 1
E15-9 91306-REA-000 O-RING 90*3 4
E15-10 91307-REA-000 O-RING 66*2.4 1
E15-11 91309-REA-000 O-RING 25*2.4 1
E15-12 96001-06016-00 FLANGE BOLT SH 6X16 4




E16

OUTPUT SHAFT RR COVER

A
10
8

REF. NO. PART NO DESCRIPTION QYT
E16-1 23461-REA-000 OUTPUT SHAFT RR COVER 1
E16-2 23463-REA-000 OUTPUT REAR CONNECTOR 1
E16-3 90003-REA-000 CONNECTOR BOLT 10X25 1
E16-4 90417-REA-000 WASHER 11*30*3 1
E16-5 91209-REA-000 OIL SEAL TC 42*52*7 1
E16-6 91306-REA-000 O-RING 90*3 1
E16-7 91309-REA-000 O-RING 25*2.4 1
E16-8 94520-80000 CIR CLIP IN.80 1
E16-9 95701-08025-00 FLANGE BOLT 8X25 4
E16-10 96100-63073-00 RADIAL BALL BRG.6307




El7

CARBURETOR ASSY

i W T

NN a
(F \\‘&.q._.:.

REF. NO. PART NO DESCRIPTION QYT
E1l7-1 16100-REA-000 CARBURETOR ASSY. 1
E17-2 17110-REA-000 INLET PIPE COMP 1
E17-3 1711A-REA-000 INLET PIPE ASSY 1
El7-4 90652-REA-000 A/C CONNECTING TUBE BAND 62 1
E17-5 91304-REA-000 INLET PIPE O-RING 1
E17-6 96001-06025-00 FLANGE BOLT SH 6X25 2




E18 ENGINE DAMPER RUBBER
:':l 5
X 6 ,i 5 3
. % g N
a b
""‘h\‘ 3
N
\ ¥
Ay A L.
St \ A s
™, x q
1 A1 !
X \
b
\ %
N
M, &N
Ay .
9 g \\ A
A
\\
aN= \ ;
A\ \
NN b
s \\
W
; 5
'-1"'_} ",
A a \ 7
% \\\,,-—*‘\\
) \ )
o 4
A .. B
5
REF. NO. PART NO DESCRIPTION QYT
E18-1 50812-REA-000 FR.RH.ENG.MOUNTING RUBBER 1
E18-2 50814-REA-000 FR.LH.ENG.MOUNTING RUBBER 1
E18-3 50810-REA-000 ENG. MOUNTING RUBBER 2
E18-4 50360-REA-000 ENG.CONNECTOR PLATE 2
E18-5 01550-0616B FLANGE BOLT 6*16 6
E18-6 09103-10033 FLANGE BOLT 10*20 2
E18-7 90105-REA-000 ENG.BLOT 10*215 1
E18-8 90107-REA-000 ENG.BLOT 10*195 1
E18-9 08319-3110B NUT M10 6




E19

A/C ASSY.

REF. NO. PART NO DESCRIPTION QY
E19-1 17200-REA-000 AIR/C ASSY. 1
E19-1-01 17211-REA-000 AIR/C ELEMENT 1
E19-2 01550-0616B SCREW M6*16 4
E19-3 09301-06028 "T"SHIM 6.4 4




FO1 SPEEDOMETER
A
a
i} =
3 IT - _- - !
."'\-__ 'I .'_’.
¥ T. i
///
-4
N i
i = :/.
REF. NO. PART NO DESCRIPTION QYT
FO1-01 56311-AX200-R01 HANDLE COVER,FRONT(RED) 1
FO1-01 56311-AX200-B01 HANDLE COVER,FRONT(BLUE) 1
FO1-01 56311-AX200-W01 HANDLE COVER,FRONT(WHITE) 1
FO01-02 34100-AX400-000 METER ASSY.(12") 1
FO01-02 34100-AX410-000 METER ASSY.(14") 1
F01-02-01 34906-AX300-000 RUBBER 2
FO01-03 56321-AX201-K00 METE COVER 1
FO01-04 34905-AX201-000 BRACKET, METER ASSY. 1
FO01-05 03541-0510B SCREW5*10 4
FO01-06 01550-0612B SCREW M6*12 2
FO01-07 08319-3106B NUT M6 2
F01-08 03541-0416B SCREW4*16 4




FO2

FRONT FENDER-1

5““‘;-* " 12 "
/\ 7 o
¥, =
ﬁ»/ \‘ PN < L
\\1__1___ < ;4;&. L
£ . .J' =l )
: ‘ig »-*" : S & 5-11 1

T 17 2 Yi’%\“

3 ¥ e g S

16 4 R,

" L
17e H b
|I r?/"l‘ gy
( 4
¢ 15
Fa17

REF. NO. PART NO DESCRIPTION QYT
F02-01 03141-0510B SCREW5*10 16
F02-02 53111-AX100-R0O1 COVER, GRILL(RED) 1
F02-02 53111-AX100-B01 COVER, GRILL(BLUE) 1
F02-02 53111-AX100-W01 COVER, GRILL(WHITE) 1
F02-03 03541-0516B SCREW5*16 6
F02-04 02142-0616B SCREW M6*16 13
F02-05 08319-3106B NUT M6 10
F02-06 41116-AX100-K00 COVER, FENDER, FR, R 1
F02-07 41126-AX100-K00 COVER, FENDER, FR, L 1
F02-08 53221-AX101-R0O1 COVER, FR(RED) 1
F02-08 53221-AX101-B01 COVER, FR(BLUE) 1
F02-08 53221-AX101-W01 COVER, FR(WHITE) 1
F02-09 53112-AX100-000 FRONT STORAGE BOX NET, R il
F02-10 53122-AX100-000 FRONT STORAGE BOX NET, L 1
F02-11 09148-06048 CLIP M6 5
F02-12 53224-AX100-K00 FR COVER, UPPER 1
F02-12 53224-AX100-CB1 FR COVER, UPPER(CARBON) ]
F02-13 53113-AX100-000 FR GRILL NET 2
F02-14 53114-AX400-000 FR GRILL (BLACK) 1
F02-15 46740-AX102-000 BRACKET, COVER, FR. L 1
F02-16 46730-AX102-000 BRACKET, COVER, FR, R 1
F02-17 01550-0612B SCREW M6*12 4




FO3

REAR FENDER

"~ ™72

o~

o
~—e_ 223~y 224 227

3

-~

i

P
=

REF. NO. PART NO DESCRIPTION QYT
F03-01 63111-AX102-R01 TAIL COVER(RED) 1
F03-01 63111-AX102-B01 TAIL COVER(BLUE) 1
F03-01 63111-AX102-W01 TAIL COVER(WHITE) 1
F03-02 03141-0510B SCREW5*10 11
F03-03 03541-0516B SCREW5*16 6
F03-04 63126-AX100-K00 COVER, FENDER, RR, L 1
F03-05 02142-0616B SCREW M6*16 8
F03-06 63116-AX100-K00 COVER, FENDER, RR, R

F03-07 63221-AX102-R01 COVER, RR(RED) 1
F03-07 63221-AX102-B01 COVER, RR(BLUE) 1
F03-07 63221-AX102-W01 COVER, RR(WHITE) 1
F03-07-01 | 41554-AX300-000 CUSHION, BATTERY 1 1
F03-07-02 | 41555-AX102-000 CUSHION, BATTERY 2 1
F03-07-03 | 41556-AX102-000 CUSHION, BATTERY 3 1
F03-08 09148-06048 CLIP M6 4
F03-09 01550-0616B SCREW M6*16 7
F03-11 08319-3106B NUT M6 4
F03-12 45124-AX101-000 RUBBER CUSHION, SEAT BODY 2
F03-13 41553-AX100-000 BAND, BATTERY 1
F03-14 09301-06028 "T"SHIMy6.4 3
F03-15 09403-18409 CLAMP 2
F03-16 63231-AX400-000 STV, TN T T TN I T 1
F03-17 01550-0612B SCREW M6*12 4
F03-18 43980-AX102-000 REAR GRIP 1
F03-19 46510-AX103-000 BRACKET, LICENSE PLATE 1
F03-20 46750-AX102-000 BRACKET, COVER, RR 1
F03-21 01550-0812B SCREW M8*12 4
F03-22 47000-AX101-000 REAR RACK ASSY 1




FO4 FOOT BOARD
18
. 3
19 \
e \ 91E<__ i
18 19 T 13
. W 2L 2 L e ||
{18 /%18 & 15
17 ; T 12
N 7
5 17 1
10 6o 9 o
23 | Ty 6 /g ;
7 16 17 16 [ g% 2l 2Y [ ph
hlﬁ 22 I e i
24 55 18 g™ AN U
5
i 24-5 25-5
e TR = T | G
244 | 2472 25_,1-_';,: - B 252 2 8 BTG s
REF. NO. PART NO DESCRIPTION QYT
F04-01 43110-AX102-000 BRACKET, FOOT BOARD, R 1
F04-02 43125-AX100-000 STEP, FOOT BOARD 2
F04-03 43514-AX101-K00 FOOT BOARD, R 1
F04-04 43516-AX101-K00 FOOT BOARD, L 1
F04-05 43120-AX102-000 BRACKET, FOOT BOARD, L 1
F04-06 01550-0616B SCREW M6*16 14
F04-07 43130-AX103-000 BRAKE, FOOT PEDAL 1
F04-08 01550-0820B SCREW M8*20 8
F04-09 63112-AX102-K00 MUD GUARD, R 1
F04-10 63212-AX102-K00 MUD GUARD, L 1
FO04-11 48122-AX100-000 PIN 1
FO04-12 43182-AX102-000 SPRING 1
F04-13 08322-0107B SPACER/.2*y11*0.8t 1
F04-14 08322-0111B SPACERLO.5*y22*1.6t 1
F04-15 09204-20018 COTTER PIM’Z 1
F04-16 02142-0616B SCREW M6*16 10
F04-17 08319-3106B NUT M6 8
F04-18 03141-0516B SCREW5*16 6
F04-19 09148-05018 CLIP M5 6
F04-20 09204-25018 COTTER PIM2.E 1
F04-21 09301-06028 "T"SHIMy6.4 8
F04-22 63312-AX300-K00 MUD GUARD EXTEND, R 1
F04-23 63412-AX300-K00 MUD GUARD EXTEND, L 1
F04-24 43520-AX100-000 PASSENGER FOOT STEP R
F04-25 43530-AX100-000 PASSENGER FOOT STEP L




F05 HANDLE BAR
10
1
3
T
i B-1
8
& @
]
1§

REF. NO. PART NO DESCRIPTION QYT
F05-01 56600-AX101-000 REARVIEW MIRROR, L 1
F05-02 56500-AX101-000 REARVIEW MIRROR, R 1
F05-03 57400-AX100-000 LEFT SWITCH ASSY. 1
F05-04 57211-AX300-000 GRIP, HANDLE 2
F05-05 56110-AX101-000 HANDLEBAR 1
F05-06 57600-AX300-000 LEVER ASSY., THROTTLE 1
F05-06-01 37910-AX300-000 2WD/4WD SWITCH 1
F05-07 07130-0630B SCREW M6*30 4
F05-08 56211-AX100-000 HOLDER, HANDLE, R 1
F05-09 56221-AX100-000 HOLDER, HANDLE, L 1
F05-10 58300-AX400-000 CABLE, THROTTLE 1
FO05-11 58410-AX400-000 CABLE, CHOKE 1




FO6

STEERING LINKAGE

— &

|
. I Nt
- & Lo /‘% J |
\, P /‘;- i
2 A @ —— 16 :="=__='_ -
&')(/“]\-. _,__lg_l : - e ol
g L = & == = ==
4 —I sf/j
8
1 b -l
Lid 1 A 1@
bl 19 oA . 19
P Y 18 et ;'/.J‘{/ @18
3 A RO v 3
R 5 "*E_\‘:‘:"—— — 11 /e 1
.!G__—:-i-_-_‘j:r_‘:__-—-'_' ‘fgl 12 g—g
g" I[_J, 13 e
& 88— 12 =
® S (&) 1 l
1 = 15
€ 14
REF. NO. PART NO DESCRIPTION QYT
FO06-01 08314-30105 NUT, HEX SOTTED M10 4
F06-02 09204-25018 COTTER RJ4.5 5
F06-03 51620-AX302-000 TIE ROD ASSY., STEERING 2
F06-04 09103-08023 SCREW, M8*60 (9T) 2
F06-05 51617-AX105-000 COLLAR, STEERING 2
F06-06 51615-AX400-000 CLAMP, STEERING 2
F06-07 51616-AX100-000 STAY STEM, STEERING 1
F06-08 51650-AX303-000 SHAFT COMP, STEERING 1
F06-09 37000-AX400-000 IGNITION SWITCH SET 1
F06-09-01 37100-AX400-000 MAIN SWITCH , IGNITION (WH KEY) 1
F06-09-02 37110-AX400-000 STEERING HANDLE LOCK (WITKEY) 1
F06-09-03 44200-AX400-000 FUEL TANK CAP (WITH KEY) 1
FO06-10 08322-01108 SPACER/10*y22*1t 2
F06-11 51614-AX100-000 DUST SEAL 2
F06-12 51612-AX100-000 BEARING, POWDER 2
F06-13 51613-AX102-000 SPACER 1
F06-14 08314-30145 NUT, HEX SOTTED M14 1
F06-15 08322-01148 SPACRER4.2%y28* 1t 1
F06-16 51611-AX100-000 O-RING 2
FO7-17 09120-0601B SCREW, COUNTER SINK M6*12 2
F06-18 09164-10013 SPACER, COUNTER SINR4*y10.4*2.6T*H3.5 2
F06-19 08321-3110B SPRING SPACKR0.4*18*2.8t 2




FO7 FRAME
y i
: ol =
10 5 g Sl gl As
5 “ 2
11 g
] -
o ! 4 13 _
: 9 = 16
, 18} 17
2 = 13
L 13
L = 3
“13
6 8 13

REF. NO. PART NO DESCRIPTION QYT
FO7-01 41100-AX400-000 FRAME COMP 1
FO7-02 41215-AX301-000 DIFFERENTIAL PROTECTOR PLATE
FO7-03 41211-AX103-000 PROTECTOR, FRAME 1
FO7-04 41211-AX400-000 ENGINE PROTECTOR PLATE
FO7-05 41216-AX300-000 REAR GEARBOX PROCTECTOR PLATE
FO7-06 01550-0616B SCREW M6*16 8
FO7-07 01550-0612B SCREW M6*12 3
FO7-08 41147-AX101-000 STAY 1
FO7-09 41616-AX100-000 CUSHION 7
FO7-10 41620-AX100-000 STAY 1
FO7-11 55853-AX100-000 GREASE NOZZLE 1
FO7-12 41679-AX300-000 PIPE STOPPER 1
FO7-13 01550-0816B SCREW M8*16 14
FO7-14 41221-AX102-000 HOOK, SEAT 1
FO7-16 09407-2041B CLAMP 200L 22
FO7-17 09407-2541B CLAMP 250L 1
FO7-18 09407-1542B CLAMP 150L 1




FO8 GEARSHIFT

£n

i

2

3
""-\.:‘. -
1
7
11 :
4
10 = g
] o

REF.NO. _ |PART NO DESCRIPTION QYT
F08-01 25720-AX401-000 TIE ROD ASSY., GEAR SHIFT
F08-02 01550-0825B SCREW M8*25 1
F08-03 25700-AX400-000 GEARSHIFT ASSY. 1
F08-04 01550-0812B SCREW _M8*12 2
F08-05 25721-AX100-000 GRIP, GEARSHIFT 1
F08-06 07130-0616B SCREW M6*16 1
F08-07 08319-21085 NUT M8 2
F08-08 25730-AX400-000 ARM, GEARSHIFT 1
F08-09 01550-0635B SCREW _M6*35 1
F08-10 08321-0816B WASHER 1
F08-11 01550-0830B BOLT M8*30 1




FO09

EXHAUST SYSTEM

=3

9 2-6
k20 2-T 2
a 2-8
2 EE-TE ; - - 2-_5
2 E‘ = .'-::.
=T 0 -8
2-8 2-§ 4 2-3 9 1
2 i 2-4
2 zﬁ ; 1-4
1-6 ¢
1-5-3 1-4 1-4
. & 16
2-5 i 1-5
1-4
1-2
¥ 5 -4
: 1-1
1-3
3
@
s,
REF. NO. PART NO DESCRIPTION QYT
F09-01 1431A-AX400-000 FR EXHAUST ASSY. 1
F09-02 1432A-AX401-000 RR EXHAUST ASSY. 1
F09-03 14181-AX400-000 GASKET, EXH. PIPE 1
F09-04 09145-0835A NUT(M8) 2
F09-05 14183-AX400-000 GRAPHITE GASKET 1
F09-06 14330-AX400-000 CLAMP 1
F09-07 09160-0801B SPAQR4*y8.4*2T 1
F09-08 01550-0850B BOLT M8*50 1
F09-09 01550-0830B BOLT M8*30 1




F10

SHOCK ABSORBERS

he

T
LG

e

(

k;ull

— Tt IEIT
@ £

&

REF. NO.

PART NO

DESCRIPTION

QYT

F10-01

52100-AX300-000

SHOCK ABSORBER ASSY., FR

F10-02

62100-AX401-000

SHOCK ABSORBER ASSY., RR

DALDD

F10-03

09103-10013

SCREW, M10*50 (9T)

(o]

F10-04

08319-3110B

NUT M10

(o]




F11

FUEL TANK

19—

‘il/'

REF. NO. PART NO DESCRIPTION QYT
F11-01 44110-AX402-000 FUEL TANK 1
F11-02 15100-AX400-000 FUEL PUMP 1
F11-03 44192-AX401-000 HOSE+CLAMP 1
F11-04 44193-AX401-000 HOSE+CLAMP 1
F11-05 44195-AX401-000 HOSE+CLAMP 1
F11-06 44194-AX401-000 HOSE+CLAMP 1
F11-08 01560-0620B BOLT, M6*20 4
F11-09 02142-0616B SCREW M6*16 3
F11-10 44191-AX401-000 FUEL FILLER 1
F11-11 44197-AX400-000 HOSE 1
F11-12 44116-AX400-000 FUEL GAUGE UNIT 1
F11-13 44310-AX100-000 FUEL FILTER ASSY. 1
F11-14 02112-0510B SCREW M5*10 4
F11-15 09148-03068 CLIP M6 3
F11-16 44111-AX400-000 CUSHION 5
F11-17 09402-60501 CLAMP 2
F11-18 01550-0612B SCREW M6*16 2
F11-19 44181-AX400-000 COPPER TUBE 1
F11-20 44196-AX400-000 PROTECTER,FUEL TANK 1

F11-21

01550-0510B

BOLT M5*10

D




F12

RADIATOR SYSTEM

REF. NO. PART NO DESCRIPTION QYT
F12-01 01550-06168B BOLT M6*16 6
F12-02 17110-AX300-000 RESERVE TANK ASSY. 1
F12-03 17155-AX400-000 HOSE, RESERVE TANK.3 1
F12-04 17140-AX400-000 SCREEN, RADIATOR 1
F12-05 17152-AX401-000 HOSE, BY-PASF.5 1
F12-06 19000-REA-000 RADIATOR COMP 1
F12-07 01550-0612B BOLT M6*12 4
F12-08 01550-0620B BOLT M6*20 4
F12-09 19039-H9A-000 FILLER NECK 1
F12-10 09402-32501 CLAMB16~y32 2
F12-11 17114-AX401-000 HOSE, FILLER21 1
F12-13 17120-AX400-000 HOSE, OUTLET, COOLANB2 1
F12-14 17130-AX400-000 HOSE, INLET, COOLANj24 1
F12-15 37760-RCA-000 THERMO, SW 1
F12-16 09401-31401 CLAMi31 2
F12-17 41610-AX400-000 STAY, RADIATOR 1
F12-19 41616-AX100-000 CUSHION 1
F12-20 19111-H9A-000 RADIOTOR FILLER CAP 1




F13

FRONT DIFFERNTIAL

™ /}‘r w10
= 11
| : 7

REF. NO. PART NO DESCRIPTION QYT
F13-01 4410A-REA-0003 FR DIFFERENTIAL ASSY 1
F13-02 09103-10133 SCREW M10*135(97) 1
F13-03 08319-3110B NUT M10 2
F13-04 45520-AX400-000 FR DRIVE SHAFT LH 1
F13-05 45510-AX400-000 FR DRIVE SHAFT RH 1
F13-06 64710-AX400-000 FR DRIVE SHAFT 1
F13-07 09103-10113 SCREW M10*90(9T) 1
F13-08 64721-AX300-000 DRIVE SHAFT SPRING 1
F13-09 42215-REA-0001 FR.PROPELLER CONNECTOR

F13-10 08321-1508K SPRING WASHER 3
F13-11 07130-08253 SCREW M8*25 P1.25 9T 3




F14

FRONT BRAKES

3 1 =&
] o o @ -3
- ﬁ) Y 15 i ) . (“i'n -
A - P ) b
o 2, et T L3 e Gl
b R Lo i
f 12
A& T 3 &¢ O .
Bres, b == R CAY- ¥
e i ffmj ‘ a3 I'.,ﬁ__/ !
| I.' * Y t A ) \_‘_;..1\___ % _
= . 8 ey et " \ Y -
\-;-""*\.:. a_~Tfa .1\ 14 x; TN 4
"\\ O, 5 w5 N
REF. NO. PART NO DESCRIPTION QYT
F14-01 59400-AX300-000 BRAKE CALIPER ASSY., FR, L 1
F14-01-01 59401-AX100-000 PAD, BRAKE, FR 2
F14-02 09103-06013 SCREW M6*40 (9T) 2
F14-03 09160-10010 SPACER, BRAKE HO®HO.2*y15*1.5t 12
F14-04 58117-AX100-000 BOLT, BRAKE HOSE M10*20(9T) 6
F14-05 09403-14412 CLAMP 2
F14-06 58105-AX300-000 BRAKE HOSE 1
F14-07 58220-AX101-000 FLOW DIVIDER, FR 1
F14-08 09118-08013 SCREW M8*30(9T) 4
F14-09 58130-AX301-000 BRAKE HOSE ASSY., 3-WAY 1
F14-11 57500-AX300-000 MASTER CYLINDER ASSY., FR 1
F14-11-01 N-B05-2L BRAKE LEVER 1
F14-11-02 4EA-SR STOP SWITCH 1
F14-12 59300-AX300-000 BRAKE CALIPER ASSY., FR, R
F14-12-01 59401-AX100-000 PAD, BRAKE, FR 1
F14-14 69211-AX100-000 BRAKE DISC 2
F14-15 64512-AX102-000 BOLT, HEXAGON(M10*20) (9T) 8
F14-16 01550-0612B BOLT, M6*12 2




F15 REAR BRAKES

REF. NO. PART NO DESCRIPTION QYT
F15-01 58117-AX100-000 SCREW, BRAKE HOSE M10*20 (97T)

F15-02 09160-10010 SPACERER, BRAKE HOGHE).2*y15*1.5t 12
F15-03 57300-AX300-000 MASTER CYLINDER ASSY., RR 1
F15-03-01 4EA-SR STOP SWITCH 1
F15-03-02 N-B05-2L BRAKE LEVER 1
F15-06 58110-AX300-000 BRAKE HOSE 1
F15-07 09103-06013 SCREW, FLANGED M6*40 (9T)

F15-08 58220-AX101-000 FLOW DIVIDER, RR 1
F15-09 09103-08013 SCREW, FLANGED M8*25 (9T)

F15-10 58125-AX400-000 BRAKE HOSE 1
F15-11 58120-AX300-000 BRAKE HOSE 1
F15-12 09118-08023 SCREW, M8*60(9T) 2
F15-13 59410-AX400-000 BRAKE CLIPER ASSY., RR, R

F15-13-01 59421-AX100-000 PAD, BRAKE, RR 1
F15-14 69211-AX400-000 BRAKE DISC, RR 1
F15-15 09106-08013 SCREW M8*24 (9T) 4
F15-16 58210-AX101-000 MASTER CYLINDER ASSY., PEDAL 1
F15-17 58250-AX300-000 FOOT BRAKE SWITCH 1
F15-18 59511-AX100-000 PARKING LEVER 1
F15-19 58420-AX400-000 CABLE, PARKING 1
F15-20 01550-06168B SCREW M6*16 1




F16

FRONT SUSPENSION

REF. NO. PART NO DESCRIPTION YT
F16-01 09204-25018 COTTER PIN$2.E 4
F16-02 08319-3110B NUT M10 6
F16-03 09103-10113 SCREW, M10*90(9T) 4
F16-04 55600-AX301-000 A-ARM COMP, LOWER, FR, R

F16-04-01 55620-AX302-000 A-ARM,LOWER,FR,R 1
F16-04-02 55612-AX300-000 COLUMN 2
F16-04-03 55513-AX300-000 BEARING 4
F16-04-04 55852-AX300-000 DUST SEAL, A-ARM 4
F16-05 08314-30125 NUT, HEX SLOTTED M12 4
F16-06 55800-AX301-000 KNUCKLE ASSY.FR, R 1
F16-06-01 55514-AX300-000 UNIVERSAL JOINT 1
F16-06-02 223F00-LDB5-00 C-RING 1
F16-07 55500-AX303-000 A-ARM COMP, UPPER, FR, R

F16-07-01 55520-AX303-000 A-ARM , UPPER, FR, R 1
F16-07-02 55512-AX300-000 COLUMN 1
F16-07-03 55514-AX300-000 UNITVERSAL JOINT 1
F16-07-04 55513-AX300-000 BEARING 2
F16-07-05 55852-AX300-000 DUST SEAL, A-ARM 2
F16-07-06 223F00-LDB5-00 C-RING 1
F16-08 09103-10073 SCREW, FLANGED M10*193 (9T)

F16-09 56700-AX303-000 A-ARM COMP, UPPER, FR, L

F16-09-01 56720-AX303-000 A-ARM , UPPER, FR, L 1
F16-09-02 55512-AX300-000 COLUMN 1
F16-09-03 55514-AX300-000 UNITVERSAL JOINT 1
F16-09-04 55513-AX300-000 BEARING 2
F16-09-05 55852-AX300-000 DUST SEAL, A-ARM 2
F16-09-06 223F00-LDB5-00 C-RING 1
F16-10 55900-AX301-000 KNUCKLE ASSY.FR, L 1




F16

FRONT SUSPENSION

REF. NO. PART NO DESCRIPTION QYT
F16-10-01 55514-AX300-000 UNIVERSAL JOINT 1
F16-10-02 223F00-LDB5-00 C-RING 1
F16-11 56900-AX301-000 A-ARM COMP, LOWER, FR, L 1
F16-11-01 56920-AX302-000 A-ARM , LOWER, FR, L 1
F16-11-02 55512-AX300-000 COLUMN 2
F16-11-03 55513-AX300-000 BEARING 4
F16-11-04 55852-AX300-000 DUST SEAL, A-ARM 4
F16-12 01550-0612B SCREW M6*12 6
F16-13 55331-AX300-000 FRONT A-ARM PROCTECTOR R

F16-14 55332-AX300-000 FRONT A-ARM PROCTECTOR L

F16-15 08322-0112B SPACERL2.5%y25*2.3t 4




F17 REAR SUSPENSION
8-3
2 o0 |
B-1 ’lf’ &1 3s
.@ } @ B4 @@13 a3 * i_',"glﬁ:f P
ﬁ\ 't:‘% S . 1-4 {-f’-'f/
. al’é/ g o My NI+ &2
o ad N
o Y s s B
3"3 7 - e
;},ﬁ %,@@
> g\ f” B° - N T
N ’?{I A T ﬂ@% 1-2_ @
Al e 6% g S PN o U ~; oy “ 18 i
o & 7-2 = Pl - T
A *—3{ T-4 — g @_'@,@ﬁk\\\ 1-1
i ey . I@; 1-4 \.\ :
T-4 A o S W L N ooe” 8
& @(“_ :% 79 7.3 ‘_",_(_-:fﬁ \:z 2
Godyly T 25 173 oy & 9 &
7-3 . g O o® Ltla
o s Iy 44 e 3—3 8
] @jﬁ:' nn ,,"m o /_,\\Jf;/
S ®% 1§ 0+ 58
PN ek N A N 83 N\
ﬁ;z T et ol 83 @ﬁ/
-ﬁ Y — O M
. g @ 4
REF. NO. PART NO DESCRIPTION QYT
F17-01 46200-AX302-000 A-ARM COMP, UPPER, RR 2
F17-01-01 46220-AX302-000 A-ARM UPPER, RR 2
F17-01-02 46212-AX300-000 COLUMN 2
F17-01-03 55513-AX300-000 BEARING 4
F17-01-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-02 09103-10053 SCREW, FLANGED M10*110(9T) 2
F17-03 09103-10063 SCREW M10*100(9T) 2
F17-04 46300-AX302-000 A-ARM COMP, LOWER, RR, R 1
F17-04-01 46320-AX302-000 A-ARM LOWER, RR, R 1
F17-04-02 55612-AX300-000 COLUMN 2
F17-04-03 55513-AX300-000 BEARING 4
F17-04-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-05 09103-10113 SCREW, FLANGED M10*90(9T) 4
F17-06 09103-10083 SCREW, FLANGED M10*120(9T) 2
F17-07 46400-AX302-000 A-ARM COMP, LOWER, RR, L 1
F17-07-01 46420-AX302-000 A-ARM LOWER, RR, L 1
F17-07-02 55612-AX300-000 COLUMN 2
F17-07-03 55513-AX300-000 BEARING 4
F17-07-04 55852-AX300-000 DUST SEAL, A-ARM 4
F17-08 57800-AX301-000 KNUCKLE ASSY.RR 2
F17-08-01 353300-VR-01 BEARING 8
F17-08-02 353300-VR-00 COLUMN-B 1
F17-08-03 324800-LLB1-00 DUST SEAL, KNUCKLE 4
F17-08-04 353200-VR-00 COLUMN-A 1
F17-09 08319-3110B NUT M10 10




F18

WHEELSAND TIRES

i ] T T ] 5

13 4 i e 413
10 10 o
] 1 15 15 11 10 ]
5 o 4 13 1
| 12 14 T .
_ (o “““ﬁﬁf = oyt o O
©—poreoio | d=—idl| b R (E=arEit
. J%k_ 14 12
13 4 r
REF. NO. PART NO DESCRIPTION QYT
F18-01 55215-AX300-000 CAP, WHEEL(12" STEEL RIM) 4
F18-01 55216-AX300-000 CAP, WHEEL (12" ALLOY RIM) 4
F18-01 55216-AX400-000 CAP, WHEEL (14" ALLOY RIM) 4
F18-02 08314-40185 NUT, HEX SLOTTED M18 2
F18-03 54741-AX300-000 WASHER,AXLE.WHEEL 2
F18-04 09159-10018 NUT, RIM M10 16
F18-05 55110-AX300-000 TIRE, FR 25*8-12, M917 BIGHRR 2
F18-05 55110-AX100-000 TIRE, FR 25*8-12, M915 2
F18-05 55130-AX100-000 TIRE, FR 25*8-12 (INNOVA IA89) 2
F18-05 55120-AX400-000 TIRE, FR 26*8-14 M917 BIGHRR 2
F18-06 54140-AX300-000 RIM, FR 12*6 2
F18-06 54150-AX300-000 RIM, FR 12*6 (TOPRIMS/M704) 2
F18-06 54150-AX400-000 RIM, FR 14*7 (828) 2
F18-07 54110-AX303-000 HUB ASSY., FR 2
F18-09 65110-AX300-000 TIRE, RR 25*10-12, M918 BIGHOR 2
F18-09 65110-AX100-000 TIRE, RR 25*10-12, M916 2
F18-09 65130-AX100-000 TIRE, RR 25*10-12 (INNOVA 1A80) 2
F18-09 65120-AX400-000 TIRE, RR 26*10-14 M918 BIGHOR 2
F18-10 55214-AX100-000 VALVES, RIM 4
F18-11 64140-AX300-000 RIM, RR 12*7.5 2
F18-11 64150-AX300-000 RIM, RR 12*8 (TOPRIMS/M704) 2
F18-11 54150-AX400-000 RIM, FR 14*7 (828) 2
F18-12 08314-30225 NUT,HEX SLOTTED M22 2
F18-13 09204-30018 COTTER PIM3 4
F18-14 08322-01225 WASHE#R22 2
F18-15 64110-AX300-000 HUB ASSY., RR 2




F19

10

AXLE WHEEL ,REAR

]

&5
83
g2 (s
ok 15
a1 { 1.11
NS —— T 3
f-{?&u } i ,qijjj I
) ""’*-ﬂ‘?f*’i% 11
=] 15
G ] .
(& Wy 14 5 ‘\.
1
4
13
REF. NO. PART NO DESCRIPTION QYT
F19-01 24500-AX400-000 RR DIFFERENTIAL ASSY 1
F19-02 27110-AX400-000 RR PROPELLER SHAFT 1
F19-03 27111-AX402-000 BOOT,RR PROPELLER SHAFT
F19-04 09103-10113 BOLT M10*90(9T) 3
F19-05 42310-AX300-000 STABILIZER JOINT R 1
F19-06 42320-AX300-000 STABILIZER JOINT L 1
F19-07 08319-31103 NUT, LOCK 7
F19-08 42330-AX304-000 STABILIZER BAR ASSY 1
F19-08-01 42301-AX304-000 STABILIZER BAR 1
F19-08-02 41640-AX301-000 CUSHING 2
F19-08-03 41650-AX301-000 BRACKET COVER 2
F19-9 01550-0816B BOLT M8*16 2
F19-10 01550-08203 BOLT M8*20(9T) 4
F19-11 24610-AX300-000 PLATE 1
F19-12 46610-AX400-000 RR DRIVE SHAFT 1
F19-13 46620-AX400-000 RL DRIVE SHAFT 1
F19-14 01550-08223 BOLT M8*22(9T) 3
3

F19-15

08321-1508K

SPRING WASHER




F20

SEAT

.f'f?

REF. NO. PART NO DESCRIPTION QYT
F20-01 45100-AX300-000 SEAT 1
F20-01-01 45123-AX100-000 RUBBER, CUSHION SEAT

F20-01-02 45112-AX100-000 SPRING 1
F20-01-03 45121-AX100-000 SEAT LOCK PLATE 1
F20-01-04 45110-AX100-000 SEAT LOCK 1
F20-02 45132-AX100-000 BAND, TOOL-KIT 1




F21

EMBLEM

REF. NO. | PART NO DESCRIPTION QYT
F21-01 68335-AX400-000 AUSTRIA STRIPE, R SIDE COVER ]
F21-02 68336-AX400-000 AUSTRIA STRIPE, L SIDE COVER 1
F21-03 68337-AX300-000 AUSTRIA STRIPE, R SIDE COVER ]
F21-04 68338-AX300-000 AUSTRIA STRIPE, L SIDE COVER 1
F21-05 68323-AX300-000 AUSTRIA LOGO STICKER 2
F21-06 68326-AX100-000 PARKING LEVER STICKER 1
F21-07 68327-AX300-000 "4X4"STICKER 2
F21-08 68321-AX300-000 AUSTRIA STICKER R 1
F21-09 68322-AX300-000 AUSTRIA STICKER L 1
F21-10 68322-AX100-000 WARNING LABEL 1
F21-11 68321-AX100-000 WARNING LABEL, TIRE PRESSURE 1
F21-12 68324-AX100-000 WARNING LABLE 1
F21-13 09800-AX100 TOOL KIT 1
F21-14 99100-AX300-000 USER'S MANUAL 1




F22

FRONT FENDER - 2

REF. NO. PART NO DESCRIPTION QYT
F022-01 63224-AX100-K00 CENTER COVER 1
F022-01 63224-AX100-CB1 CENTER COVER(CARBON) 1
F022-02 47211-AX101-R01 COVER, SIDE, R(RED) 1
F022-02 47211-AX101-B01 COVER, SIDE, R(BLUE) 1
F022-02 47211-AX101-WO1 COVER, SIDE, R(WHITE) 1
F022-03 47221-AX101-R01 COVER, SIDE, L(RED) 1
F022-03 47221-AX101-B01 COVER, SIDE, L(BLUE) 1
F022-03 47221-AX101-W01 COVER, SIDE, L(WHITE) 1
F022-04 41403-AX400-K00 COVER, GEAR SHIFT 1
F022-04 41403-AX400-CB1 COVER, GEAR SHIFT(CARBON ) 1]
F022-05 44204-AX100-K00 CENTER COVER LID 1
F022-05 44204-AX100-CB1 CENTER COVER LID(CARBON) 1
F022-06 46501-AX400-000 GLOVE BOX 1
F022-07 03141-0510B SCREW5*10 3
F022-08 02142-0616B SCREW M6*16 13
F022-09 09148-06048 CLIP M6 7
F022-10 09409-08308 PLASTIC RIVET 2
F022-12 47231-AX400-000 ST, ST T T T I T 1
F022-13 47232-AX400-000 S VT, ST T T TN I T 1
F022-14 03511-0416B SCREW M4*16 4
F022-15 | 44205-AX100-000 SPONGE 1




F23

BUMPER, FRONT

34 -1
14
3-2
3-3. g
? »3-3
b . :
- 0
5 B
7= =
8 o5
1
7 4
9

REF. NO. PART NO DESCRIPTION QYT
F23-01 46700-AX401-000 BUMPER 1
F23-02 46710-AX401-000 BUMPER UPSIDE 1
F23-03 46600-AX400-000 FRONT RACK ASSY 1
F23-04 48105-AX100-K00 COVER, FRONT BUMPER 1
F23-05 01550-0825B SCREW M8*25 4
F23-06 03541-0516B SCREW5*16 2
F23-07 01550-0612B SCREW M6*12 4
F23-08 35920-AX300-000 REFLECTIVE STICKER, R 1
F23-09 35930-AX300-000 REFLECTIVE STICKER, L 1
F23-10 01550-0616B SCREW M6*16 2




F24 CVT TUBE ASSY
a
2
3
5 3

2
REF. NO. PART NO DESCRIPTION QYT
F24-01 11340-AX401-000 CVT INLET TUBE 1
F24-02 11330-AX400-000 CVT TUBE DUCT BAND 4
F24-03 11360-AX400-000 CVT CONNECTING TUBE 2
F24-04 11350-AX400-000 CVT OUTLET TUBE 1
F24-05 01550-0620B SCREW M6*20 2




GO01

WIRE HARNESS

=

=

18

T-1
21 A

15

12

13

REF. NO. PART NO DESCRIPTION QYT
G01-01 30400-REA-000 TRANSISTOR IGNTION ASSY 1
G01-02 3051A-REA-000 IGN. COIL ASSY 1
G01-03 36610-AX401-000 WIRE HARNESS 1
G01-04 32412-REA-000 EARTH CABLE 1
G01-05 33610-AX300-00R BATTERY(18AH) 1
G01-06 32500-AX400-000 REG. REC. COMP 1
G01-07 3210A-AX300-000 START MAG. SW SET 1
G01-08 38500-AX101-000 HORN 1
G01-10 38610-AX300-000 RELAY, TURN SIGNAL LAMP 1
G01-11 38550-AX102-000 POWER OUTLET CONNECTOR ]
G01-12 01550-0816B BOLT M8*16 1
G01-13 01550-06128 BOLT M6*12 2
G01-15 31850-AX100-000 RELAY, HEAD LAMP 2
G01-16 01550-06208 BOLT M6*20 2
G01-17 01550-0616B SCREW M6*16 2
G01-18 09481-10201 FUSE(10A) 1
G01-19 09481-15201 FUSE(15A) 1
G01-20 09481-30201 FUSE(30A) 1
G01-21 32900-AX400-000 SHIFT GEAR CONTROL UNIT ASSY 1




G02-1 HEAD LAMP
5 ?IT o T
15 22 “
* 5
13 - :
i 15 -4 i e B %
1-3 & = i
1-10 &N e 2 :
o IfT %—a -
4 N s T e 9.9,
i-1 ST 1 1-10 i ',/ B ()
g ¢ ik 2-10 o 2-5
e: 510 : Ta.n ;24
| 7 1% DAt 3-2 el 22
: .\ e g 3.1 ; 2-1
w8 3 N 15
a8 i
a8 A 4 15
w0 41
*.L-10 a8 £ ol0
E]'IZF :" '
.8 PR <9
i =10
REF. NO. PART NO DESCRIPTION QYT
G02-1-01 35210-AX300-000 HEAD LAMP ADJUSTER ASSY., R 1
G02-1-02 35230-AX300-000 HEAD LAMP ADJUSTER ASSY., L 1
G02-1-03 3510A-AX300-000 HEAD LAMP ASSY 2
G02-1-03-01 | 09471-12551 BLUB 12V55W 2
G02-1-03-02 | 36635-AX300-000 HEAD LAMP WIRE 2
G02-1-04 35200-AX300-000 PROJECTOR 2
G02-1-04-01 | 09471-12552 BLUB 12V55W 2
G02-1-05 35315-AX300-000 HEADLIGHT BOOT - R 1
G02-1-06 35316-AX300-000 HEADLIGHT BOOT - L 1
G02-1-07 03111-0516B SCREWS5*16 8
G02-1-08 03141-0510B SCREWS5*10 8
G02-1-09 02142-0616B SCREW M6*16 6
G02-1-10 08319-3106B NUT M6 6
G02-1-11 57111-AX200-K00 COVER, HEAD LAMP, R 1
G02-1-12 57121-AX200-K00 COVER, HEAD LAMP, L 1
G02-1-13 35240-AX300-000 STAY, HEAD LAMP, R 1
G02-1-14 35250-AX300-000 STAY, HEAD LAMP, L 1
G02-1-15 01550-0612B SCREW M6*12 8




GO03 STOP LAMP

1 = 2 1 ] 2
o | . &4
1-2 o 1-2 .
T Ligr
]
1-1 & | 1-1
¥ \
9-1 o
1-3 B -3
T—5. N
L= L[ @
2 8
i 2y
. .{;{.-"'?.‘- Eos \tﬂ o = ’ﬁ B
NIEDY >
1 : - -'l._. o j‘_‘ ! '_,, o
R N & '}f) B ¥
E% E RS ~:}.- B a '
[
= * 25, 6 4
] *1:'_,;’_') L L i
- A .::‘; =
; \
REF. NO. PART NO DESCRIPTION QYT
GO03-01 35710-AX101-000 STOP LAMP ASSY. 2
G03-01-01 35715-AX100-000 LENS, REAR COMP 1
G03-01-02 35712-AX100-000 SOCKET, BULB 1
G03-01-03 09471-12161 BULB 12Vv16W 1
G03-02 03541-0416B SCREWA*16 6
G03-03 62121-AX100-K00 COVER, REAR LAMP, L 1
G03-04 62111-AX100-K00 COVER, REAR LAMP, R 1
G03-05 35970-AX100-000 REFLECTOR, REAR 2
G03-06 03141-0510B SCREW5*10 6
G03-07 02142-0616B SCREW M6*16 4
G03-08 08319-3106B NUT M6 6
G03-09 35520-AX101-000 POSITION LAMP, RR 2
G03-09-01 09471-12052 BULB 12V5W 1




G04 FRONT TURN SIGNAL LAMP
4
T
@ ¥ i T
4
1-1-% ";:-
@
4-1 [+
.- =
REF. NO. PART NO DESCRIPTION QYT
G04-01 35601-AX100-000 FRONT TURN SIGNAL LAMP, R 1
G04-01-01 09471-12101 BULB 12V10W 1
G04-02 35602-AX100-000 FRONT TURN SIGNAL LAMP, L 1
G04-02-01 09471-12101 BULB 12V10W 1
G04-03 03541-0416B SCREWA*16 6
G04-04 35510-AX101-000 POSITION LAMP, FR 2
G04-04-01 09471-12051 BULB 12V5W 1




GO05

REAR TURN SIGNAL LAMP

7 v T
2 i 1
AN )
- 91 1=1-4

REF. NO. PART NO DESCRIPTION QYT
G05-01 35603-AX100-000 REAR TURN SIGNAL LAMP, R 1
G05-01-01 | 09471-12101 BULB 12V10W 1
G05-02 35604-AX100-000 REAR TURN SIGNAL LAMP, L 1
G05-02-01 | 09471-12101 BULB 12V10W 1
G05-03 03541-0416B SCREWA*16 6




GO06 LICENSE LAMP
- .
1-1
REF. NO. PART NO DESCRIPTION QYT
G08-01 35910-AX101-000 LICENSE LAMP 1
G08-01-01 09471-12052 BULB 12V5W 1
G08-02 02112-0616B SCREW M6*16 1




ACCESSORY

REF. NO. PART NO DESCRIPTION QYT
A01-03 95600-AX100-000 SOFT FRONT BAG SET 1
A01-03-01 95620-AX100-000 SOFT FRONT BAG 1
A01-04 93110-AX100-000 REAR CARGO BOX 1
A01-05 9771A-AX400-000 WINCH ASSY#2500 1
A01-05-01 97710-AX400-000 WINCH #2500 1
A01-05-02 97712-AX400-000 WINCH S/W. #2500 1
A01-05-03 97723-AX400-000 WINCH WIRE HARNESS #2500® gl
A01-05-04 97715-AX100-000 CONNECTION WIRE 1
A01-05-05 97716-AX400-000 RELAY 1
A01-05-06 02162-0512B SCREW M5*12L (RELAY) 2
A01-05-07 09103-08013 SCREW M8*25L (9T) (FRONT BUER) 4
A01-05-08 97724-AX400-000 WINCH WIRE HARNESS #2500(B) 1
A01-05-09 97725-AX400-000 WINCH WIRE HARNESS #2500(BL 1
A01-05-10 97726-AX400-000 WINCH WIRE HARNESS #2500(Y) 1
A01-08 99210-AX300-000 TRAILER HITCH SET 1
A01-08-01 99211-AX300-000 TRAILER BALL 50mm, (BOLT 1" 1
A01-08-02 99214-AX300-000 PIN16 1
A01-08-03 99212-AX301-000 TRAILER HITCH 1
A01-08-04 09385-16018 R PIX3.5 1
A01-08-05 09119-5101B BOLT M8 1
A01-08-06 09140-0800B NUT M8 1
A01-09 96110-AX100-000 SOFT BAG, LARGE 1
A01-12 99213-AX100-000 COUPLER 1
A01-13 46651-AX400-000 BACKREST COMP 1
A01-14 46652-AX402-000 BACKREST SUPPORT COMP




